FRONTRUNNER..
AIR-COOLED MODELS

For Serial Nos.
790,000 & Higher
Part No. 4500-341 Rev. A

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Auxiliary Hydraulic Group ........cccooeviiiiiiiiiieeieeeeee e, 14
DECAIS ... 22
Electrical Diagram 27HP...........ooiiiii e 18
Electrical Diagram 3THP ..., 19
Electrical Logic Schematic 27HP ............ccooviiiiiiiiiinnn. 20
Electrical Logic Schematic 31THP ...........cccooooiiii, 21
Electrical Group ..........uoevvniiiiiieeeeeeeeee e, 17
Engine Group 27HP ... 12
Engine Group 3THP.......oooi 13
FUEI GroUP..... e 11
Hydraulic Group.........coeeeiiiiiiiieeee e 15-16
Main Frame Group.........coeeveuiieeiiiee e 3-6
Motion Control Group .......cccueeiiiiiiiiieeiieeeeeeeee e, 10
Park Brake Group .........c.coeeviiiiiiiiiieeec e 9
PTO Drive GrOUP ... ccvuieieeeee e 8
Rear Frame Group.........coooiviiiiiiiiieece e 7
2



MAIN FRAME GROUP

Item | Part No. DESCRIPTION Qty. ltem | Part No. DESCRIPTION Qty.
1 1-323142 Nut, Push 1/2.....ccoois 2 27 | 107-3155 Cotter, Hair Pin Double Loop ................. 2
2 109-2365 BUumper.......cooiiiii 4 28 | 109-3633-03 Spacer, Seat Mount...........ccceevcveeeiinnnne 2
3 | 109-3478 Asm, Wheel & Tire (RH) ........ccoecveeennnnn. 1 29 | 3296-7 Nut, Nyloc 7/16-20........ccccevviiiiiiieee. 2

109-3156 Wheel .......oooiiiiiie 1 30 | 109-0768 Skirt, Rubber..........cccoeeiiiiie 1

103-6771 Tire, 24x12-12 4 Ply ..ooovieiiiieeee 1 31 | 109-3547 Asm, Front Console W/Decal ................ 1
4 1-633859 Frame, Seat.......ccccccvvvvvvviiiiiiiiiiiiiiieieee, 1 32 | 109-2008 Cushion, Seat Bottom/W Switch............ 1
5 | 1-803035 Rivet 3/16 X 1/4 ....cooiiiiiiiiiiiece 9 33 | 109-2009 Grp, Seat Track ......cccceeevieiniiiiiciiees 1
6 | 98-5975 Washer, Spring Disc 3/8 ........ccccceeeeennn. 8 34@ | 109-2005 Asm, Seat W/Decal ...........cccouveveeenennnns 1
7 | 103-0291 Cushion, Armrest LH...........c.coceiiiieis 1 35 | 109-2360 Decal, Top Console .........cccocvevevcireennnnen. 1
8 | 103-0292 Cushion, Armrest RH............coceeeiiiieis 1 36 | 3256-14 Washer, #10 Std........cccccevviiiniiieie 9
9 | 103-2882 Decal, Exmark LOgo........ccccovcuviernincenane 37 | 3296-39 Nut, Nyloc 3/8-16.......cccccviiniiiiiiiieen.
10 | 103-3520 Seat, Back .................. 38 | 116-1003 Decal, Service Aid ..

110 | 103-4553 Asm, ROPS Fold Pin 39 | 110-0883 Kit, Seatbelt..........cccoeeiiii
12 | 1-543401 Spacer, Seat TracK .........ccccevvveeivciniennne 2 40 | 242-50 Nut, Lug 1/2-20.....cooiiiiiiieieieeeeeee
13 | 103-8383 Screw, HWH 1/4-20 x 3/4 Taptite........... 11 41 | 283-69 Pin, Clevis 1/2x 3 1/2....

14 | 103-5161 Link, Seat Stop .......cccveiiiiiiiiiiieee 2 42 | 322-5 Screw, HH 5/16-18 X 1.....ccovviiiiiiics

154 | 103-6761 Asm, Seat Frame.............ccocoeirviiiennnn. 1 43 | 322-7 Screw, HH 5/16-18 x 1 1/2......ccccoccveene 2
16 | 103-6765-03 Latch, Seat ........cccceeeviiieiiiiiiiiiee 1 44 | 323-6 Screw, HH 3/8-16 X T....ccccvvvviiiiiiiieees 2
17 | 32128-33 Nut, Whizlock 1/4-20..........ccocoevivinienns 2 45 | 323-8 Screw, HH 3/8-16 x 1 1/2......cccevviiienen 8
18 | 9264964 Bolt, HWH 5/16-18 x 3/4 Tap ........c.cc..... 4 46 | 3239 Screw, HH 3/8-16 x 1 3/4.......ccevviieenen 2
19 | 32128-20 Nut, Whizlock 5/16-18...........ccceeeviiienne 16 47 | 32124 Screw, HH 7/16-20 X 1.....coovviieeiiies 2
20 | 3296-73 Nut, Nyloc 1/4-20 ........cooviiiiiiiiiiiiiieee 2 48 | 3296-29 Nut, Nyloc 5/16-18......ccccviiriiiiiiieee. 4
21 | 103-8316 SPriNG vt 1 49 | 3256-3 Washer, 5/16 Std..........cccoocviniiieninnenne 6
22 | 103-8826 Link, Lower Seat Stop..........coceeevciieenne 2 50 | 3256-4 Washer, 3/8 Std.......cccoeiiniiiiniiciee 1
23 | 103-6761 Plate, Seat Mount ............ccocoeiiiiiienne. 1 51 | 3290-357 Nut, Whizlock 3/8-16 ...........coceevcviennnen. 8
24 | 1-633080 BUShing......coooiiiiiiiiiieiceee 2 52 | 109-3479 Asm, Wheel & Tire (LH)........ccccoeeeenenne 1

254 | 109-2817 Kit, ROPS ... 1 109-3156 WHheel ...cooiiiiie e 1
26 | 107-2102 Decals, Warning .......ccccoooviiniiiniiiiieaans 1 103-6771 Tire, 24x12-124 Ply..cooooiiiiiiiiiiis 1

Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #27.

.
o
+

Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #15 and seat belt assembly item #39.

Includes armrests and seat back decal.
Does not include item #19 or #48.

Download from Www.Somanuals.com. All Manug!s Scarch And Download.

Does not include seat belt or tracks.




MAIN FRAME GROUP

UNITS WITH
FR724 DECK ONLY

SPACER LUG NUT
Torque fo

90-95 ftdbs. 7 Torque to
REFERENCE DECK MANUAL 90-95 ft-bs.
FOR PART NUMBERS

4



MAIN FRAME GROUP (cont.)

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-513747 Decal, Battery ......cccccoveiiiiiiiiiiiis 1 31 | 109-0634 WId, Spring Anchor.........cccccoevciieinnnne 4
2 | 1-5623157 Washer ... 4 32 | 109-1256-03 Arm, Pivot......ccooviiiiiiiiiiiieeceeeee 2
3 1-643189 Keeper, Rubber Latch..............c.o.cccee. 2 33 | 109-1257-03 Hook, Hood...............cooooiiiii 2
4 | 1-643339 Belt Routing, Decal ............ccoocvieeiiineenns 1 34 | 109-3197 Hood, W/Decal .........ccoccuvieiiiiiiniiieee. 1
5 1-806003 Hairpin, Cotter.........ooiiiiiiiiieeee, 2 35 | 109-2857 Asm, HOOd........ooovviiiiiiiiiiiiiiiiieeeeee 1
6 | 1-806005 Hairpin, Cotter.........ccccooviiiniiiiiiiiiee 1 36 | 109-6070 Asm, Hood Support W/Decals .............. 1
7 | 1-808285 Pin, Clevis 3/8 x 1 1/8 .....coovviiiiiiiiice 2 37 | 109-2004 Roller, Lock Lever..........cccovveiiiiieennnn. 2
8 | 5-0652 SPACET ...t 4 38 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccecvveenen. 4
9 | 93-2699 Pin e 2 39 | 109-2355 Decal, Spring Loaded ............cccccvvenenee. 2
10 | 98-4361 Decal, Warning ........cccoeeceeeeeeeeieiiieenn. 2 40 | 109-2356 Decal, Motion Control ..............cccccuvvueneee 1
11 | 98-5954 Decal, Danger........ccccoeveeuieeeeeeeiiiieenn. 1 41 | 109-2357 Decal, Motion Cntl/Park Brake............... 1
12 | 100-1663 PiN e 2 42 | 109-2396 Decal, Pump Drive Release................... 1
13 | 103-1166 Tube, Pump Link Spacer ... 2 43 | 302-19 Zerk, 1/4-28 Str.................

14 | 32151-36 Ring, Retaining ........cccccoooiiniiiiiiiies 4 44 | 322-3 Screw, HH 5/16-18 x 3/4

15 | 103-3270 Decal, 3750 RPM........ccocoiiiniiiiiiiiee 1 45 | 3224 Screw, HH 5/16-18 X 7/8........ccceeviienen
16 | 103-5881 Decal, Guard............ 2 46 | 323-11 Screw, HH 3/8-16 x 2 1/4

17 | 103-7218 Decal, Pump Fan Warning..................... 1 47 | 323-8 Screw, HH 3/8-16 x 1 1/2

18 | 109-6069 Asm, Frame W/Decals.............cceeeneee. 1 48 | 325-18 Screw, HH 1/2-13 x4 1/2....eeeieie. 2
19 | 103-9727 Latch, Hitch........cccoiiiiis 2 49 | 32120-47 Ring, Retaining ..........cccccoceiviiiiiineee. 4
20 | 107-2112 Decal, Danger.........cccccoevuiiiniieceniiiees 1 50 | 3256-23 Washer, 5/16 SAE........ccccooeiriiiiiiieee 20
21 | 107-8042 Bumper, Rubber...........ccccocoiiiini. 2 51 | 3256-24 Washer, 3/8 SAE .........ccoooiiiriiieiiiee 4
22 | 109-0075 Asm, HitCh ......cooiiiii 1 52 | 3256-26 Washer, 1/2 SAE .......ccccoooiiiviiiiiiiees 8
23 | 109-0080-03 WId, HitCh .......cooiiiiiiiiiiiieceeceee 1 53 | 3256-27 Washer, 5/8 SAE .........ccoooiiviiiiiiicee 2
24 | 109-0325 Pin, Full Fold.........cccccoviiiiniiiiicee 1 54 | 3269-24 RIVEL ... 4
25 | 109-0411 SPriNG vt 2 55 | 3296-23 Nut, Nyloc 1/2-13 ... 2
26 | 109-0435 BuUshing......c.ooiiiiiiiiiiiii e 4 56 | 3296-29 Nut, Nyloc 5/16-18......ccccviiriiiiiien. 8
27 | 109-0450 Asm, SPring ......covviiiiiiiieeeec e 2 57 | 3296-39 Nut, Nyloc 3/8-16.......cccccviiniiiiiiiiee. 4
28 | 109-2772 Asm, Floorpan W/Decal............c.ccu.... 1 58 | 32120-19 E-RiNG .oooiiiiii 2
29 | 109-2773 Asm, Spring Bellcrank W/Decal (RH).....1 59 | 109-2114 Decal, FrontRunner ..........ccccooecveeeennn. 1
30 | 109-2774 Asm, Spring Bellcrank W/Decal (LH).....1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — Gloss black

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




MAIN FRAME GROUP (cont.)

Alae CAanrah AnA NAauwmlAanA

Download from Www.Somanuals.com. All Manu



REAR FRAME GROUP

© ORIENT
WASHERS
| ASSHOWN

.

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-513746 Decal, MUffler.........ccooeiiieiiniieiiiiees 2 22 | 103-9868-03 WId, Caster FOrk ........ccceevvieriniieieninnnne 2
2 1-543508 Cup, Bearing Tapered Roller.... .4 23 | 103-9974 Washer.......ouveveeeenn.

3 | 1-543509 Cone, Bearing Tapered Roller................ 4 24 | 105-7699 Strip, Seal

4 | 1-543511 Seal, Grease........ccceevuveeeiiiee e 2 25 | 109-2769 Asm, Rear Guard W/Decals (27 HP) ..... 1
5 | 1-633508 Washer, Spring DiSC..........cccceeviieeeninen. 6 109-6071 Asm, Rear Guard W/Decals (31 HP) ..... 1
6 | 1-633585 Bearing, Cone Tapered Roller................ 4 26 | 109-0414-03 Cover, Muffler (27 HP).......cccoovcvveinnnne 1
7 | 1-643188 LatCh...oeeeiie 2 109-5580-03 Cover, Muffler (31 HP).......cooviiieiiiiens 1
8 | 1-811010 PlUG o 2 27 | 302-19 Zerk, 1/4-28 Str....ccceeviiiiiiiieiee e 1
9 | 103-0063 Seal, Double Lip.....cccccoveiniieiiiiceiiien 4 28 | 322-3 Screw, HH 5/16-18 x 3/4........ccceeviieenns 5
10 | 103-2768 Guard, Seal.......cccceeviiieiiiiiiiieeee 4 29 | 323-6 Screw, HH 3/8-16 X 1.....cccvvvviiieiiiieas 4
11 | 103-3051  Spacer, Nut......ccoccoeeeiiiiiiiiieieieceeee 30 | 325-39 Screw, HH 1/2-13 x9 1/2....ccoiviiiiins 2
12 | 923786 31 | 325-5 Screw, HH 1/2-13 x 1 1/4. RN ¢
13 | 109-9127 Asm, Caster Wheel 32 | 327-24 Screw, HH 5/8-11 x5 3/4......ccccevvinennn 1
14 | 103-4882 Cap, Grease .......cccceeeeeecvveeeeee e 2 33 | 3256-23 Washer, 5/16 SAE .........cccoovvveeeeiiieen. 5
15 | 103-5156 Axle, Caster.......coieviiiiieiiece 2 34 | 3256-4 Washer, 3/8 Std........cccoeeiviiiiiieie 2
16 | 103-6825 Bearing, Sleeve...........ccooieiiiiiiiniiens 2 35 | 3290-357 Nut, Whizlock 3/8-16 ..........ccoceevivieannnen. 4
17 | 103-7957-03 WId, Dual Caster Tube............ccceeevuneenne 1 36 | 3296-23 Nut, Nyloc 1/2-13 ..o 2
18 | 103-8347 Asm, Dual Rear Wheels................cc..... 1 37 | 3296-51 Nut, Nyloc 3/4-10.......cooviiiiiiiiiiiee, 2
19 | 103-9045-03 WId, Rear Frame Dual Wheel................. 1 38 | 3296-53 Nut, Nyloc 5/8-11......ooiiiiiiiieiiiee, 1
20 | 103-9051 Bearing, Thrust ........ccccooeeiiiieiiiiicene 2 39 | 32128-20 Nut, Whizlock 5/16-18 .........cccceecvveennen. 5
21 | 103-9789-03 Guard, HOSE ......ccceviiiiiiiiiiiiiiiiiiieiiienn, 1 40 | 32128-49 Nut, Whizlock 1/2-13 ..., 6

Exmark black touch up spray paint — Gloss black

Download from Www.Somanuals.com. All Manug!s Scarch And Dowr




PTO DRIVE GROUP

20

INSTALL OPEN END
OF SEAL OUTWARD

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-413088 SPACET ... 1 18 | 103-8073 Asm, Linedrive Idler...........cccccevvvevenene. 1
2A | 1-803050 Setscrew, 5/16-18 X 3/4 .......ocoeervcnieies 2 19 | 103-8366-03 Guard, Linedrive ...........ccccevveeiiciniennnnn. 1
3 | 1-807525 Bolt, Carriage 3/8-16 x2 3/4 .................. 1 20 | 109-7588 Belts, Matched Pair ..........c.ccoeeceeeeenee 1
4 | 5-1336 Key, Machine 1/4 x 1/4 X 2........cccccccn. 1 21 | 106-7159 O-RiNG ..o 2
5 92-8799 Bearing, Flanged............cccocceiiiienen. 2 22 | 109-0431-03 Arm, Idler...........ccccooeiiiiiiiiiiii
6 | 98-5975 Washer, Spring Disc 3/8 .... ....B 23 | 251-347 Bearing, Ball Deep Groove ..
7 | 103-2916 Guard, TOP.....ooiiieeiiieeeiiee e 2 24 | 302-40 Zerk, 90° 1/4-28.......oooveeeeeiieeiaeee
8 116-0133 Spring, Extension...........ccccccoiiii. 1 25 | 323-10 Screw, HH 3/8-16 X 2. 1
9 103-3504 Bearing, Spherical...........cccccceieiiiiieen.. 2 26 | 323-16 Screw, HH 3/8-16 X4 ..o 1
10 | 103-3506 Seal, Single Lip....ccoocoveiiiiiiiiiiiiceee 27 | 323-6 Screw, HH 3/8-16 X 1o
11 | 32151-13 Ring, Retaining ..... 28 | 323-7 Screw, HH 3/8-16 x 1 1/4
12 | 103-6409 Asm, Pump Idler 29 | 323-8 Screw, HH 3/8-16 x 1 1/2
13 | 103-6779-03 Shaft, Lin€ ....coeeveiiiiiiiiiiiiieceecee 1 30 | 323-9 Screw, HH 3/8-16 x 1 3/4......coeerinieeenn. 4
14 | 103-6813 Pulley, Idler........cccooiviiiiiiiiiiiee 1 31 | 3218-3 Nut, Jam 3/8-16........coeiieiiiieiiiieeeeee 1
15 | 103-6814 Sheave ........ccocevviiiiiiiice 1 32 | 3256-4 Washer, 3/8 Std.......cceevviiiiiieies 1
16 | 103-6836 SPACET ... 1 33 | 3290-357 Nut, Whizlock 3/8-16 ........ccccceeviiieenenne 15
17 | 103-8012 Spacer, Spring........cccoceeeiiiiiiiie 1 34 | 32120-10 Ring, Retaining ..........cccoooiiiiiiiiin. 2

Exmark black touch up spray paint — Gloss black
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrew, item #2.

8

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




PARK BRAKE GROUP

Item | Part No. DESCRIPTION Qty. Item | Part No. DESCRIPTION Qty.
1 1-633102 Bearing, Flanged...........ccccoeveiiiiinienenn. 2 15 | 1-513140 Bearing.....cccooeieiiiiiii 2
2 | 3234 Screw, HH 3/8-16 X 3/4 .....ccevovieviirins 4 16 | 103-0608 Balljoint......cooceiiiirce 1
3 | 3290-357 17 | 103-4399 Rod, Linkage Brake ...........c.cccocvveieennnnne 1
4 | 109-0262 18 | 3219-3 Nut, Hex 3/8-24...........

5 | 3256-4 19 | 3256-24 Washer, 3/8 SAE

6 | 1-633630 20 | 3272-10 Pin, Cotter 1/8 X 3/4 .......cccvvvviriiieenne 1
7 | 322-9 Screw, HH 5/16-18 x 1 3/4 ........cccevvnenne 2 21 | 323-7 Screw, HH 3/8-16 x 1 1/4......ccccovennnne 1
8 | 3296-29 Nut, Nyloc 5/16-18 ........coooviiiiiiieee 4 22 | 32120-47 Ring, Retaining .........cccoeveeniiiiiciecne
9 | 322-6 Screw, HH 5/16-18 x 1 1/4 .... 2 23 | 1-633268 Grip, Brake Lever....

10 | 103-0126 Bushing.......cooviiciiiiic 2 24 | 103-4388 SPriNG e
11 | 3256-3 Washer, 5/16 Std..........cccovveiiieiiinneens 2 25 | 109-0130 Link, Brake ........cccocveiiiniiiiiienecece 2
12 | 109-0132 Asm, Brake Linkage............cccccouvveveennnne 2 26 | 109-0131 Clevis, Brake ........ccccceeeiiieiiniiieiiiiees 2
13 | 103-8625-03 WId, Brake Cross Shaft ...........ccccecueeeene 1 27 | 109-1192 Asm, Brake Lever W/Grip & Bearings.... 1
14 | 3296-59 Nut, Nyloc 3/8-16 Thin ........cccceevvennennne. 2 28 | 323-39 Screw, HH 3/8-16 X 5.....coovviiiiiicinee, 2

Exmark black touch up spray paint — Gloss black

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 Yoke, Adjustable.............ccociiiiiiiinnn. 2 21 | 109-3618 WId, Control Shaft ..........ccocoeeiiniinniene 2
2 1-323245 Spring, Compression ..........ccccccveeeeeiinnes 2 22 | 3290-357 Nut, Whizlock 3/8-16 ........cccceecuiieerenne. 8
3 | 1-403180 Screw, HH 5/16-18 X1 1/4 Sp ............... 4 23 | 3296-29 Nut, Nyloc 5/16-18.........cooveiiiiiicieeee 4
4 | 1-543017 Balljoint .....ccccvveiiiiieeee e 2 24 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccevveenennne 8
5 1-603735 Bushing, Flanged..........ccccccooiiiinnnnnnn. 2 25 | 106-5335 Washer, Wave.........cccccoeeeiiiiiiieeeeens 6
6 | 1-603737 Bolt, Neutral Return ...........ccococeeveiieis 2 26 | 103-8286-03 WId, Pump Ctrl (RH) ....oooviiiiieiieee. 1
7 | 1-603807 SPIING et 2 27 | 103-8285-03 WId, Pump Ctrl (LH) ..ccvveiiiieieeee 1
8 1-633102 Bearing, Flanged............cccocceeiiiinnen. 4 28 | 103-8300 Link, Tracking Rod...........ccoeeviiiiiiienene 2
9 | 1-633152 Balljoint, (LH) ....oooviiiiiiei 2 29 | 109-2339 Damper, Motion Control.............cc..cc......

10A | 1-803022 Setscrew, 5/16-18 X 5/8 2 30 | 322-12 Screw, HH 5/16-18 X2 1/2 ..

11 | 1-804524 Nut, Hex 5/16-24 (LH) ........coocoieiiiiies 4 31 | 322-6 Screw, HH 5/16-18 X1 1/4 .....ccceeueeee.
12 | 1-808280 Pin, Clevis 5/16 X 1......ccccoiiniiiiiiiiienins 2 32 | 323-4 Screw, HH 3/8-16 X 3/4 ......cccceevivennne
13 | 98-5975 Washer, Spring Disc 3/8 ...........cccceeueee. 6 33 | 323-6 Screw, HH 3/8-16 X 1 ....oooiiiiiiiee 4
14 | 103-1361 SPACET ... 34 | 3217-6 Nut, Hex 5/16-18.......ccceviiirieiieeieenene
15 | 103-3457 Asm, Handle W/Grip (LH) 35 | 3219-2 Nut, Hex 5/16-24.....

16 | 103-3458 Asm, Handle W/Grip (RH) 36 | 3220-2 Nut, Jam 5/16-24

17 | 103-3456 Grip, Control Lever..........ccccceeeeeiiiiiieeen.. 2 37 | 3256-2 Washer, 1/4 Std........coovvvviviiiiiiiiiiiiiiene, 2
18 | 109-3623 WId, Lever Control (LH) .........ccocvveeenneee. 1 38 | 3272-5 Pin, Cotter 3/32 X 1/2 ....ccooviiiiiiic 2
19 | 109-3622 WId, Lever Control (RH)..........cccceeennnnne. 1 39 | 109-2582 Asm, Tracking Rod ........ccoociiiiiiiiiinnnn. 2
20 | 103-8262 Tab, Motion Cntrl ...l 2

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #10 & screw, item #32 going into control shaft
weldment item #21.

10

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line..........ccccvvveveeeeiiiinen. 4 15 | 109-0303 Hose, Fuel Line 7" ... 2
2 | 1-303334 Washer, Spring Disc 5/16 2 16 | 109-0346 Cap, Fuel (Gas) A
3 | 1-323385 Knob, 3 Prong.......cccccvviiiviecciiiiiieeene. 1 17 | 109-4714 CONSOIE ..o 1
4 | 109-7416 Control, Choke.........ccccovevcviiieiniienee 1 18 | 3296-2 Nut, Nyloc #10-24 ......ccoooviiiiiiieeeee 4

54 | Kohler Part No. 2405010 Fuel Filter.................. 1 19 | 3296-47 Nut, Nyloc 5/16-18 Thin...........ccccceeneene 6

Briggs Part No. 695327 Fuel Filter.................... 1 20 | 109-1202 Hook, Fender..........ccoooiiiieiiiiiee 1
6 | 1-603770 Valve, Fuel........ccccooiiiiiiiee 1 21 | 109-1213 Gauge, Fuel......ccccooiiiiiiiieeee 1

70 | 1-633023 Stud, Fuel Tank .......ccccooiieiiiiiiiiiies 4 22 | 109-1226 Asm, Fender.........occcvvieiiiiiiiiieieee s
8 | 1-633349 Spring, Compression ...... ) 23 | 109-3627 Asm, Fuel Tank
9 | 1-805005 Washer, Lock 5/16 Heavy...................... 2 24 | 109-2572 Bracket, Fender
10 | 1-807513 Bolt, Carriage #10-24 X 1/2 ..........cco...... 4 25 | 109-2652 Bolt, Fender.........cccooviiiiiiiciceee 1
11 | 95-8972 Grommet.......cccoeceerieeniiece e 1 264 | 109-2661 Screw, PPH #10-24 X 1/2......c.ccccvevnennee. 4

12A | 103-2605 Fitting, Fuel Bulkhead W/Strainer .......... 1 27 | 322-3 Screw, HH 5/16-18 X 3/4........ccceeviieennn 4

103-2784 O-RiNG .oooiiieiiecieeeeeeee 1 28 | 109-2358 Decal, Ignition..........ccccevvveeinieniiieee 1
13 | 109-7413 Decal, Console ........ccccevviveiiiiiieiiieees 1 29 | 3256-23 Washer, 5/16 SAE .......coooiiiiiiiiiiiieens 11
14 | 109-7415 Control, Throttle .......cccoeiiiiiiiiiiiiiiiies 2

Exmark black touch up spray paint — Gloss black

¢ +p R

Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #7 going into the tank.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #11.

Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




ENGINE GROUP 27HP

8

4

TORQUE TO
115-135 IN-LBS

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-603610 Washer, Spring Disc 7/16 ..........c.cc...... 2 17 | 109-1830-03 Bracket, Air Cleaner.............cccevcueeennnnee. 1
2 1-633179 SPACEN ....iiiiieee et 1 18 | 3214 Screw, HH 1/4-20 X 3/4.......oovveeeennen. 1
3 | 1-653291 Gasket, Exhaust Manifold ...................... 2 19 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccovvrnennee. 2

4A | 1-803050 Setscrew, 5/16-18 X 3/4 ........cccovvvennene 2 20A | 322-5 Screw, HH 5/16-18 X 1....cocvvivirieiiiie 3
5 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 21A | 323-10 Screw, HH 3/8-16 X 2......c.cevviveeiiiienns
6 | 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4. 1 22 | 323-6 Screw, HH 3/8-16 x 1........

7 | 52-4780 Rod, Belt.......cccooriiiiiiiiieic 1 23 | 324-2 Screw, HH 7/16-14 x 3/4

8+ | 109-1012 Plug, Oil Drain..........ccceeeveieninieniennn 1 24A | 32125 Screw, HH 7/16-20 x 1 1/4.......coccvennee. 1
9 | 98-5975 Washer, Spring Disc 3/8 .... .5 25 | 3253-6 Washer, Lock 7/16
10 | 103-0152 Keeper, Clutch ..........ccooceiieeeceiiiieen. 1 26 | 3256-4 Washer, 3/8 Std.......ccceeveeeeiiieieee e,
11 | 103-3535 Kit, Cable Heat Shield...............cccevurnnene 1 27 | 3290-357 Nut, Whizlock 3/8-16 ........ccccoevvrvennenen. 4
12 | 109-6627 Kit, CIUtCh ... 1 28 | 32128-20 Nut, Whizlock 5/16-18 .........cccocvvvenuennen. 2
13 | 103-6774 Sheave .......cceceiiiiiii e 1 29 | 32128-33 Nut, Whizlock 1/4-20 ........ccccoevirivenenen. 1

144 | 103-7480 Kit, Muffler ..., 1 30 | 33014-00 Nut, Hex M8-1.25........cccovnviiriciiieeen 4
15 | 103-8813 Hub, Adapter.........cccoeveiiniiniiicncnens 1 31@ | 103-3535 Kit, Cable Heat Shield............c.ccoceenurnen. 1
16 | 109-2987 Asm, Hose Oil Drain W/Plug.................. 1

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws, item #4, #20, #21 & #24
4 Includes item #3.
e Includes item 29

Replacement Parts List

(Refer to Engine Owner’s Manual)

Description

Engine Oil Filter
Engine Air Filter
Safety Filter

Kohler Part No.
5205002-S
2508301

......................................... 2508304

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




ENGINE GROUP 31HP

ORIENT WASHERS AS SHOWN

Item | Part No. Description Qty Item | Part No. Description Qty.
1 1-603610 Washer, Spring Disc 7/16 ...................... 2 164 | 109-1012 Plug, Oil Drain ........cccccoeeeiiniieeiiieeee. 1
2 | 109-6874 Spacer, XP A/C Clutch Inner.... 1 17 | 109-5583-03 Bracket, Air Cleaner..........c..cccccceeeeenn. 1
3 | 3256-23 Washer, 5/16 SAE ..........ccoooiviiiiieeen. 2 18 | 103-5178 Asm, Canister Air Filter W/Hood............. 1

4A | 1-803050 Setscrew, 5/16-18 X 3/4 ........vvvvvvvvvnnnnn. 2 19 | 2412-42 Clamp, HOS€....cociiieeeieee 2
5 | 100-2436 Asm, Hood Air Intake W/Clamp.............. 1 20A | 322-5 Screw, HH 5/16-18 X 1....ccovvviiiieienee 5
6 | 13-2840 Key, Machine 1/4 x 1/4 x 1 1/4 ............... 1 21 | 32211 Screw, HH 5/16-18 X2 1/4 .........occueeeee. 1
7 | 109-5584 Anchor, Clutch ........cccceiiiiiiiciee 1 22A | 32125 Screw, HH 7/16-20 x 1 1/4 .....ccovvennnne. 1
8 | 103-1327 Filter, Air ..o 1 23 | 48-7710 Screw, HH M8-1.25 x 20mm.................. 2
9 | 1-303334 Washer, Spring Disc 5/16 ...........cc........ 4 24A | 3274-105 Screw, Button Head 7/16-14 x 1 ............ 1
10 | 103-0152 Keeper, Clutch .........ccccooiiiiniiiiiis 1 25 | 98-5975 Washer, Spring Disc 3/8........c.ccccceeneeen. 2
11 | 103-1326 Filter, Safety Air.......ccccovvvviiiiiieeen 1 26 | 322-10 Screw, HH 5/16-18 X 2....cccevvveiieenee 3
12 | 109-6627 Kit, CIUtCh ..o 1 27 | 32128-20 Nut, Whizlock 5/16-18 ..........cccceeveennenne 6
13 | 103-6774 Sheave .....ccceeiiiiiiieee e 1 28+ | 109-4324 Asm, Hose Oil Drain..........cccceeeeeveeinnnnn. 1
14 | 103-1058 Bracket, Air Filter ..........ccccccevivviivinnnnnn, 1 29 | 109-5585 Hose, Air Intake..........cccccceeennnnnnnnnnnnnn. 1
15 | 109-5823 Hub, Adapter.........ccoceiiiiiiiiiiiiiiieenee. 1

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screws, item #4, #20, #22 & #24

31HP Briggs & Stratton Replacement Parts List

(Refer to Engine Owner’'s Manual)

Description Briggs Part No.
Engine Oil Filter..........coceovoiiiniiiinns 492932

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




AUXILIARY HYDRAULIC GROUP

5
~ /ﬁ\s\ﬁ ?e
[
L ATH
“// \\ %\ . BLUE WIRE
N GREEN WIRE
Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2853 Asm, Hydraulic Power Unit .................... 1 8 | 109-2663 Terminal, Ring 5/16 ........c.ccooceeiiiieennns 2
2 109-2015 Hose, Hydraulic 9 | 109-1180 Pin, Cylinder Mount .......... |
3 | 109-2016 Hose, Hydraulic 10 | 109-2377 Decal, High Pressure Oil ...................... 1
4 109-0760 Adapter, 90°.......cooeiiiie e 2 11 | 1-806005 Hairpin, Cotter........ccccceveeviiiiiee e, 1
109-1284 O-Ring (37° Flare #4).......cccccccervvennennne. 1 12 | 3214 Screw, HH 1/4-20 X 3/4.......cocvvvveene 1
1-603923 O-Ring (SAE #4) .....oovviieiiieieiieeee 1 13 | 3296-42 Nut, Nyloc 1/4-20........cocoveiiiiiiiiieniene 1
5 | 3234 Screw, HH 3/8-16 x 5/8........ 14 | 103-1193 Clip, Loom...........
6 | 98-5975 Washer, Spring Disc 3/8 15 | 109-2017 Adapter, Straight
7 | 109-2812 Asm, Cylinder W/Decal............cccceeennnee. 1 109-1284 O-Ring (37° Flare #4) .........coccevieveenneen. 1
109-2856 Kit, Hyd Cylinder Seal ..........ccccovenneenne. 1 1-603923 O-Ring (SAE #4).....ocooviiiiiiiiiiiiiiennes 1

A Includes item #8.

14

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-413088 SPACET ...t 1 30 | 109-0900 Hose, Hydraulic ...........cccccoviiiiiniiiennne. 1
2 | 32128-43 Nut, Whizlock 3/8-16..........ccccevrivennenne. 4 31 | 109-0901 Hose, Hydraulic .........cccooeviiiiiiiiiene 1
3 | 109-4076 Sheave, Idler............... e 32 | 109-0902 Hose, Hydraulic ...

4 1-805004 Washer, Lock 1/4 Heavy..........ccccccee.... 2 33 | 109-1008 Hose, Case Drain
5 103-2739 Key, 5mm x 5mm x 32mm ..................... 2 34 | 109-1009 Hose, Hydraulic ...........ccoooviiiiiiaens 1

6A | 30-1710 Setscrew, 5/16-18 X 1 ....cccvvvvevriieienne 4 35 | 109-1010 Hose, Hydraulic .........cccoooeiiieiiiiiies 1
7 | 98-5975 Washer, Spring Disc 3/8 ...........cccceeeueeee. 1 36@ | 103-9519 Motor, Wheel (RH).........ccccooiiiiiiiiennnn. 1
8 | 103-1828 Adapter, Running Tee.........ccccceeeeenenn. 3 37@ | 103-9520 Motor, Wheel (LH) ......coccvviiiiiiiii. 1

1-603921 O-Ring (SAE #6) ......ceviveeiieeiieiienee 1 38 | 103-2153 Adapter, 90° ... 2
9 | 109-0582 Asm, Hydraulic Reservoir W/Decal ........ 1 103-1020 O-Ring (37° Flare #6) ........cccocovevcveeenns 1
10 | 103-7615 Asm, Cap W/Gasket ........ccccceeveeiieennnnn. 1 1-603920 O-Ring (SAE #8)...ccueviiiiiieiieeieiee 1
11 | 103-1949 Gasket, Reservoir Cap.......ccccceeveiiiieennn. 1 39 | 109-2202 Sheave .......cccceeiiiiii 2
12 | 103-1988 Clamp, Hose 11/16 .......ccccvvveeiiieeee. 6 40 | 109-4644 Hose, Hydraulic
13 | 103-2146 Element Hydraulic Oil Filter... w1 41 | 109-4645 Hose, Hydraulic
14 | 103-2155 Adapter, 90°.......oviiii e 2 42 | 302-40 Zerk, 90° 1/4-28
15 | 1-603990 Adapter, Straight..........ccccoiiiiiiinnn. 3 43 | 321-3 Screw, HH 1/4-20 X 5/8.........cccovvevnennne. 2
103-1020 O-Ring (37° Flare #6).......cccccccvvvvennennne 1 44 | 321-6 Screw, HH 1/4-20 X 1.....oooiiiiiicee 2
1-603920 O-Ring (SAE #8) ...c..evvieiiieeieic e 1 45 | 323-16 Screw, HH 3/8-16 X 4......ccoovviiveieeee 1
16 | 103-2259 Head, Filter........ccocoeviiiieen 1 46 | 323-7 Screw, HH 3/8-16 x 1 1/4......cccevvvnnnne 7
17 | 103-2916 Guard, TOP...cceeieeerie e 2 47 | 325-10 Screw, HH 1/2-13 x2 1/2....cccceiiiie 8
18 | 116-0133 Spring, Extension...........cccccooiiiiiiins 1 48 | 3231-10 Bolt, Carriage 3/8-16 X 3........cccecuvveennnn. 1
19 | 103-3504 Bearing, Spherical............ccccceeeiiiieenn. 2 49 | 3231-6 Bolt, Carriage 3/8-16 X 2........ccccuveeeeennnn. 1

20 | 103-3506 Seal, Single Lip.....c.ccveieeiieeiiiieee 2 50 | 3256-22 Washer, 1/4 SAE ........ccccooviviiinieiee 2
21 | 103-6409 Kit, Pump Idler........ccooeiiiniiiiee 1 51 | 3256-26 Washer, 1/2 SAE .......cccooeiiiieeiee 8
22 | 1-303287 Tie, Cable 5 1/2 (Small) e 52 | 3256-4 Washer, 3/8 Std..........ccooiiiiiiiiiiis /I;Zq’d_
23 | 103-8011 Spacer, SPring ......c.ccceveeieeneeee e 1 53 | 3290-357 Nut, Whizlock 3/8-16 ........cccceeviveieennnnne 6

244 | 103-8357 Pump, Hydro W/Fan (LH) .......c.cccevenee. 1 54 | 32120-10 Ring, Retaining ........cccccoeveiniiiicieene 2

254 | 103-8358 Pump, Hydro W/Fan (RH)............cc.c..... 1 55 | 32128-33 Nut, Whizlock 1/4-20 .......ccccceeveveieennnnne 2
26 | 106-7159 O-RiNG ..t 2 56 | 32128-49 Nut, Whizlock 1/2-13 .....ccooeiiiiiiieee 8
27 | 109-5949-03 Arm, Idler.....cccooveiriiiiieieeeeeeeeee 1 57 | 116-0404 Decal, Hydraulic Tank...........ccccceeveennenne 1
28 | 109-0816 Belt .o 1 58 | 3256-24 WaSher. ..o 1
29 | 109-0899 Hose, Hydraulic........cccoooiiiiiiiiiiiiiies 1
Exmark black touch up spray paint — gloss black.

A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6.
® Wheel Motor Service Kits + Hydro Pump Service Kits

Part No. Description Qty. Part No. Description Qty.
103-9762 Kit, S€al ..cueviiiiiiiiieie e 1 109-2863 Bearing, Input Shaft PR ............cccooiiieine. 1
103-9763 Handle, Actuating...........ccccoeiuieiinieiiiiiieee 1 109-2864 Kit, Cylinder Block 16CC PR............ccccccuuee. 1
103-9764 Clip, Retaining........ccccoceeiiiiiiiieiiieie e, 1 109-2865 Bearing, Thrust PR ... 1
103-9765 Nut, Hex Toplock 1-20UNEF-2B .................. 1 109-2866 Kit, Overhaul Seal PR............ccccocvriiennnnne. 1
103-4242 Asm, Wheel Hub W/Studs ..........cccccccvernene 1 109-2867 Plate, Valve PR...........cccoooiii, 1
103-7447 Stud, Wheel 1/2-20 X 1/2.....ccociviieisiniincenes 4 103-7488 Fan, Pump Cooling ..o 1

103-7489 Guard, Pump Fan ........c.ccooocivieee e, 1
15

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



HYDRAULIC GROUP

ADD ITEM #52 AS REQUIRED
FOR PROPER ALIGNMENT

o

SEEVIEWFﬁ\ :
8
7 SEE
12 -
/ 2

INSTALL OPEN END
OF SEAL OUTWARD

30°+5°
20°5°

VIEWA
(FROM BACK)

61°15° 61°5°

VEWB VEWC
(FROM LEFTSIDE (FROM RIGHTSIDE
OF LEFT PUMP) OF RIGHT PUMP)
45°15°
10°45° v
zgg\gw? LEFTSIDE ROM
(FROM RIGHTSIDE
OF FILTER HEAD) OF FILTER HEAD)

VIEWF
(FROM BOTTOM)

16

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



ELECTRICAL GROUP

WHITEBLACK

BLUE AUX
WRE

GREEN AUX &/

QA

/

BLUEBLACK 1
1
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303335 Tie, Cable 7 5/16 (Large) ........cccceevuneenne 14 24 | 109-0742 Contactor, Reversing Polarity ................ 1
2 1-513374 Meter, Engine Hours ...........ccccoooiiiieeenn. 1 25 | 109-2398 Breaker, Circuit 40A..........ccccoevuvuennnnnnn. 1
3m | 109-7608 Cable, Battery (+).....ccccoevvveiriiiiiiiiiieee 1 26 | 109-2407 Insulator, Battery (+) ......ccccoeiiiniiiennn. 1
4 1-543393 Insulator, Solenoid .............cocovveveieiiienn. 2 27 | 109-2571 Cover, Circuit Breaker .......................... 1
5 | 1-543792 Wingnut, Nyloc 1/4-20.........cccccceveeennnnn. 2 28 | 240-3 Grommet ......oceeiiieieiieeee e 1
6 | 1-603727 Clip, LOOM ..ot 2 29 | 3214 Screw, HH 1/4-20 X 3/4.......cccvevienne
7 | 1-633110 Switch 30 | 322-5 Screw, HH 5/16-18 x 1...
8 | 1-633111 Switch 31 | 3219-2 Nut, Hex 5/16-24........cccoooveviiiieeennne
9 | 1-633181 Plate, Tapped .......cccccovviiiiriieeiiieceee, 2 32 | 3229-2 Bolt, Carriage 1/4-20 X 1......cocvvvcvveennnn.
10 | 1-633307 Cable, Ground (-)..... e 33 | 3250-27 Screw, PPH #10-24 x 7/8
11 | 1-633651 Bolt Battery Hold Down ..........cc.cccoueenee. 2 34 | 3256-22 Washer, 1/4 SAE ........ccccooviviiiieiee
12 | 107-9277-03 Strap, Battery Hold Down.............cc.c...... 1 35 | 3256-23 Washer, 5/16 SAE .........cccccevvieiienene 2
13 | 1-643275 Relay, 12VDC 40 Amp (27HP)............... 2 36 | 3290-500 Screw, PPH #10-24 x 5/8...........ccccueeee. 6
1-643275 Relay, 12VDC 40 Amp (31HP)............... 3 37 | 3296-2 Nut, Nyloc #10-24 .......coooiiiiiiieeee 6
14 | 109-2589 Harness, Auxiliary Hydraulics................. 1 38 | 3296-29 Nut, Nyloc 5/16-18......ccccviiriiiiiiien. 2
15 | 1-805005 Washer, Lock 5/16 Heavy............c......... 4 39 | 3296-42 Nut, Nyloc 1/4-20......cccovveiiieiieeeene 2
16 | 1-807513 Bolt, Carriage #10-24 X 1/2 ..........ccue...... 2 40 | 32128-33 Nut, Whizlock 1/4-20 .......cccccvevveieennnne 2
17 | 82-2190 SWICH 1. 2 41 | 32149-8 Nut, Keps 10-32 UNF YZ.......ccceeveennne 2
18 | 109-4813 SWICH 1. 1 42 | 103-2106 Key, Exmark LOgO ......cccevuvenieiieeieeninns 1
19 | 109-4736 Asm, Switch W/NUt........ccoooiiniiiien. 1 43 | 1-816001 Fuse, 20 Amp (27HP).....ccoovveieieennne 2
20 | 103-0498 Nut, Ignition........cccoovriiiie 1 1-816001 Fuse, 20 Amp (31HP) ...ccoeviiiiiiiieene 1
21 | 103-5218 Module, Seat Delay...........ccccceervienennnee. 1 44 | 109355 Fuse, 15 AMP .....cooiiiiiiiiiiicieeee 1
22 | 103-5221 Switch, PTO.....oiiiiieiceeeeee 1 454 | 1-816003 Fuse, 30 Amp (31HP) ...occevviiiiiieeee 1
234 | 103-9268 Harness, Wiring (27HP)
109-5593 Harness Wiring (31HP)

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.
m  Includes items 4 & 26.
+ Not shown.

17

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




ELECTRICAL DIAGRAM — 27HP KOHLER

NOLLISOd X001

fic ] “WLNIN NI SHEATI TOMIND
@M D HLM 035070 TV SFHOLMS
Rl LA 036010 OHLNGO NOLLON HLCR

T0ULNGD TOULNGD
HALMS NOLOW H1 HOLIMS AL3HVS
ey NoLONHR 113030
. v
4 3 3 =
[ I &e
£ 7 cz
[} \—/ﬂ ~> § [sr e ] L& ﬂ H L ﬂ_ ﬂ_ % HOLMS OLd ‘GAHXTV "MELINHNOH | A "WNINMEL
\4 7 7 7 l 7 AEOLYIS | X VNN
emg e L}
Mmmmmj 2828 24 mmwmmm 25 i R EEEER AVTRIIWIS | S WNINGL
1121728 mmm B2 gEEREh 28 gE REREEg
3| |3 e 23 & 22 g : il z m m 2 HOLINS OLd ‘GAHXV ‘LN MNOH | | 'NINNEL
,
E umﬂ 7 m m AMALIVE | @ WNINEL b
3]
ﬁ : HOLVINORIZOVLIION | v WNINSIL I}
he}
by | NaZNO YO SNOLLOANNGO  MNIAEL 3
7 ovia/MoTiA [H— <z
MoN %%__ ¢ o OIS NOLNG! <
v ameya o
vt g
()]
VNS YV MO st Q
YOVT8! FNVEO £
a2 Om— — o] ﬁ— 2 2
UALWLS
SSINVH 8 U181 MOTIA
LHONaVEH v YoV L yovmimoTiak
—— YOVI8/MOTIZA
MOTIA
an
L HALMS
FNH0 NOLLIGI
- FoNVH0
{50d) A¥ALIVE (@i, ﬁ
NALWIS O - FWH0
: u

ﬁ FoNVH0
W 02 m 4 = FONVHO 4 s+1+@ LWVISE
E] q N0 HILIW
- V @y =l DU Seoh A+X | V448 N
£

ET 4401
(@=x! YoV . DV LINOHID NOWISOd
aNnowp YN

L >ovia/ MOTIA , ANV 0T
e XOVI8/ MOTIZA q asnd
gt )

E \DH\/Qv WA

Download from Www.Somanuals.com. All Manu

]

NS VNINYELL NOdH 03M3IA SHOLOINNCD
trm
z e HE L S g Eg b :
RER E g g 55 5 w0 —10)  (sodLwa
_ﬁ_ av

Sovia— T (93N Lve
, , [ , WININGO
28V 68 .¢2 1878
Movia/ 3ant —C0( (ama) voLow

= m B @< size YovR/ Ak ——( ] (ASMhuoLOW
r REE
30010 TINGOW 2 i1
AVEQES xos._o HoLms LndN| TINCON TOHLNOO TINGON HIMOT/ SN
freed AVT01VES AVEOLVES SOMMVAMAH XMV
IVBHLN
AVA9 0L 3ONVYO0 2L10 HOLWS HOLVH3AO HLM

JOVIENINI OL JONVHO ‘NI HOLIMS 038070 SIHALIME



ELECTRICAL DIAGRAM — 31HP

NOLLISOd %001

aaveNa WHLNSN NI SHEAT1 TOLNOD
EveNa DIE HLM @GS0 Y SIHOLMS
D 0ALNOD NOLLOW HIO8
HLM N3O Hilh G200
TOUNOD T0ULNCD
R B HOLM ALZHS
LS NOLLOWH1
L Lwis ey Notont 1113030
- v
b =y
B &g
3 : £z
[svezv] :\/HN\/: ] :ﬂHL ﬂ_ ﬂ_ 2 ey ) HOLIMS OLd AXIV 'NEIFN MO | A WNIMRSEL
7 7 7 L) \4 7 l 7 7 7 ANVEQVE | XTNIRAEL
SSEE3 2 gg @55 arn 5o
mmm E mmmmm mmmmmm mw mm mmmmmmm AVTRILINIS | S NIRAL
b gy S5 & & £ BRE
H m ] m m zo m : g i m m E HOLIMS OLd ‘QAHXIY A3L3NUNOH | | TVNIMREL 5
H b ,N 7 A¥ELVE | 8 VNIREL Q
k¢l
: HOIVINOT FN1T0A | V NI <
<
4 ' NI SNOUDINNGO  NIMRAL =
€ ¥ WL FOIMSNOLING! 4
o . e G
A . ameva «Q
£ —— YOVIE/ 30N 2 ew
¢
XV MOTEA { WSh g
OV MOTEA 1 s
'
il M I ormoTn
v v ovte N
YVTRIMOTIA
MOTEA ——| ()]
[V ~
NL
Oo———m N0 —]

{sod ALV 170N = !
HILWVIS =
o JONVHO
w0
¢ ﬁ
dAV 02 o m (4 7 [e=20] JONYHO
E-Ot] q M
- 3 an [ WIOH A+X | V+I+8B N2

1 nmENg ——
ANON 3H0°L

m@ﬂu 5 N .waz.._._az_o zo__.mon_
o o L 7w 4 o
@VDUA Yore 1310 d /N4
V

@&@—00) | v

ONZNNHEL NOX: MW S0LOTNOD
o —(O1))_| W0 N

1 -
W 3 B0 —10)  oduve
v

Novie — 11 {oaN Lva
| | UOLVINGD
68 LET LBV
N1/ 31— (oM H0L0W

S+1+8 LwIS'e

EX
;

Download from Www.Somanuals.com. All Manu

NMOuE

3MaLt

amar
VL
Eal

<
o
)
o
<

08

wmw o . ‘@ n@< Bz Movia/auim ——O( ] (iuolon
v [
30010 T1NGON 2 2
NEQYE HOLTD HOLWS 1ndN| TINGOK TOULNOD TINQOW WO/ ISVY
o1d NS NEAVE ATEALVS SOMINHAKH X1V
VIS THLNI
AVHD OL INVHO 2LN0 HOLMS MOIVIIAO HLM

VIDINIA QL FONVHO NI HOLMS Q38070 81 HOLMS



PTO
SWITCH

ELECTRICAL LOGIC SCHEMATIC — 27HP

STARTER
SOLENOID

OlL PRESSURE
ENGINE KILL

5—|||
GROUND
I
1l
AP
FUSE
; v

IBLACK—F>

ACK:
BLACK
— BLACK

=

¥
3349 %0 ]
—A18 ]

DISENGAGED (SWITCH IN)
4
&
KILL
RELAY

SHOWNWITH PTO

L] ]
—HE349 %0 0-@-0

ELECTRIC
CLUTCH
(PTO)

.

INSEAT

SHOWN WITH OPERATOR

ERR:I ]
.

/  BRaKe

SHOWNWITH

BRAKE ENGAGED

ITION
ou)

imogg —

YO8
Em w0
| amen

I:-o\f’ e
V18 3D
P 8 /3M8 (8 A3H9-

-~ (018 3UHN

‘SEAT DELAY
MODULE

DECKTILT
SAFETY SWITCH

1)

)[ )[ b NMot8
3 33 383
T : 3 g 23| 8¢ g &
s g dd i 238 %2 g g

WIRES CONNECTED

WP
15 AP
FUSE

FUSE

CIRCUIT "MAKE"

POSITION
1.0FF
G009845

20

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



ELECTRICAL LOGIC SCHEMATIC — 31HP

TIVONT DIVIE UNOSTIAWH!

HLMNMOHS NOLLIZ0 X301
AV AVER AV WHLNIN NISHEATT
ES I 118 DiE \ OIS HOLIMS AL3HVS
171030

(031J3NNDD LOND
INISSORD S3AIN

ﬁ 4 BN ST
m:m m

FJINVYO-
= IS [ | [0 ]
L L L
MOTEA
- - © HOLMS
‘ﬂguﬁ 0 0 NOLLIN®I
—_. YR
o ]

N8/ IO

XN ARD

XN
—— XV
L

NI N0

NOTHA
ELCh
L— N30 o
—— N30 0
N8I N

L mwowm

>
)
2

Alae CAanrah AnA NAus

< @ - » X >

)

QIONTI0S Tand

oIV
[Toae

21

(Honavan)

nd =T
OMIADY e

LIUNOAZL-VELXV

QIONTI0S
HALWIS 1TON

Download from Www.Somanuals.com. All Manu

S+l48 LWIS ©
| | XN
[ A+X | V+i+8 NN 2
ANNOXD N :
i oe L 3NON 0
* o AN, LINOYID NOLLISOd

NVL-
NMOu —
NOME
20
e
a1
i
NL-
ENVO

o
—
O XOV18/ ALHM

5

{0Ld)

*,
1| |

HOLAT
OMIOTT HOLMS
1v3s
L1
V3SNI 7 7
‘HOLVREO HLIM NWOHS
JIndow WO 3SVY
(NI HOLMS) ISVONSIa

‘CLIHLM NAOHS ALV OIMVYAAH XTIV

HOLWMS
Old



DECALS GROUP
2 3 3 4 5 6
AWARNING A WARNING

ROTATING FAN BLADES

7

AWARNING

EXMARK HYDRO OIL

) e

Engine RPM

3750 £ 50 (no load)

l ROTATING MECHANICAL DEVICES &J
FILL TO TOP OF BAFFLE .| CAN CAUSE SERIOUS INJURY! CL Can cause serious injury.
@ « DO NOT operate without guards in place| QC& C§ DO NOT operate without guards in place.
A CAUTION L— sopannators apmingconr | AN RV e o o
B HOT o | SV o )
SURFACE

\ ("+ Do NOT operate under the influence of alcohol or drugs. + Look behind and to the side before changing directions.
A WARNING Do NOT operate wilhout sheids, guards, and safey devices A WARNING < Hearing protection i recommended.
in place and worki « Before leaving the operator’s position:
- Disengage PTO.

IGH PRESSURE OIL
Can cause serious injury or death.
« Do NOT go near leaks.
« Relieve hydraulic pressure before loosening fittings.
|+ Read operator’s manual for complete procedure. )

« Check the function of the operator presence controls (OPC) / \ To avoid serious injury or death:
safety system daily. Do NOT defeat the OPC system. /4 \  *Read and unders(znu the operator’s manual Move drive I e ral lock post|
* Stop engine and remave key before adjusting, Servicing or / \  before using thi - Move drive levers out to neutral lock position.
cleaning machine and attachments. +Do NOT npelale unless trained to safely use - Engage park brake.
|+ Do NOT carry passongers. ) |__this machine. ) L - Stop engine.

~ DRIVE WHEEL RELEASE
N .

SERVICE AID E‘(eg\ecksn ine i

ine ol
Greaso o castor whoolbeaings

S A—— -
4. Check re prossure One turn counterclockwise to release
Tt fres T3 i O DEATH FROM oo o
ATION Tires - 9 psi 4 Ighten - 2506
5 Gveasedxkdlwel’w
6. Grease deck|
7. Greaso hitch m cylmdﬂ pivots
& Checkalr clar
5. Greas whee! pot (0ulll el any)

I ﬁ:n’f:ﬁi'ﬂiﬂfﬂﬁy’imﬁﬁ"m” . PUMP BELT ROUTING ﬁ
(Only use recommended hycro ol

HYDRAULIC
LIFT

Yearly:
13. Grease fold lock pin K
14, Grease front castr pivots Wi

15 Grease ear caster pivols) RIS DOWN. exmark.
16. Groase deck dler

17 Gonsebotders

15 Creos od gk v 16435
20, Grease ransfer spring end pivots Ll
(both ends) not wear seat
bel( hen he ol

s ool a5

Read and follow

slope operation AWARNING
instructions and
warnings.

EXPOSED BLADES and TIPPING HAZARD
w2t Can cause injury.

.2 | A WARNING

CONTAINS SULFURIC ACID, AVOID CONTAGT  OR USE BOOSTER CABLES OR ADJUST POST CONNECT-
AND ALWAYS SHIELD EYES, INAND CLOTHING  IONS WITHOUT PROPER TRAINING, IN EVENT

FRON BATTERY. CIGARETTES, RCCIOENT PLUSH WiTH WATER AND CALL A PHYSICIAN
COULD CAUSE BATTERY TO EXPLODE. 50 NOT CHARGE  IMMEDIATELY: KEEP OUT OF REACH OF CHILDREN.

RELEASE

A WARNING

- Operating on wet grass or steep slopes can cause sliding
and loss of control.
- Wheels dropping over edges can cause rollovers, which
may result in serious injury, death o drowning.
+To avoid loss of control and possibility of rollover:
“Do NOT operate near drop-offs or near water.
“Do NOT operate on slopes greater than 15°.
“Reduce speed and use extreme caution on slopes.
-Avoid sudden turns or rapid speed changes.
+ There is no roll over protection when the roll bar is down.
- Always keep roll bar in the raised and locked position
and use seat belt.
- Read and follow rollover protection instructions and warni

1002358

1092057 ENGAGE

Item | Part No. Description Qty. Item | Part No. Description

116-0404 Decal, Hydraulic Tank... . 13 | 109-7413 Decal, Console ...
103-5881 Decal, Rotating Devices.............ccccceennn. 2 14 | 103-2882 Decal, Exmark LOgo ........cccovvviiiriienennne 2
103-7218 Decal, Pump Fan Warning..................... 1 15 | 1-513747 Decal, Battery .......ccccooviiiiieiiiiiiiiee 1
109-2355 Decal, Spring Loaded ...........ccceeerinennne 2 16 | 103-2076 Decal, Caution Hot Surface ................... 2
103-3270 Decal, 3750 RPM .....vvviieeiiiiiiieeeeeeeis 1 17 | 107-2112 Decal, Warning.........cccccceeveeivieeeeeeennnes 1
98-5954 Decal, Missing Cover.... 18 | 109-2356 Decal, Motion Control ....
109-2377 Decal, High Pressure Oil............ccccoc.... 1 19 | 109-2357 Decal, Motion Cntl/Park Brk................... 1
109-2360 Decal, Top Console .........ccceeevieeeiinnenne 1 20 | 109-2358 Decal, Ignition.........ccooociiiieiiiiiiieeee 1
116-1003 Decal, Service Aid .. 21 | 98-4361 Decal, Warning...
107-2102 Decal, Folding Rops Warning ................ 1 22 | 109-2114 Decal, Frontrunner...........ccccoovvivieeeennne 2
109-2396 Decal, Pump Drive Release................... 1 109-2851 Kit, Decal

N g P~ WON -

©

-
- O

-
N

1-643339 Decal, Routing Belt ..o 1

22

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



NOTES

23

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



NOTES

24

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



SERVICE RECORD

Date

Description of Work Done Service Done By

25

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL.OZ.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

BENEFITS

¢ Designed & manufactured with
superior anti-wear protection

* Superior thermal stability
¢ Consistent hydro performance

e Superior shear resistance under
heavy loads

¢ Field tested & proven performance

¢ Twice the shear stability of
competing oils

¢ Enhanced control performance

® Specially formulated for any
Exmark hydraulic system

eXmark.

-26-

Download from Www.Somanuals.com. All Manug!s Scarch And Download.




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT

DECK LIFT ASSIST KIT
HITCH KIT
LIGHT KIT

12V POWER PORT

MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER

LIGHT KIT
MICRO-MULCH SYSTEM

ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

WALK-BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2008 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.
Engine Serial No. (E/No)

Part No. 4500-341 Rev. A

(402) 223-6300

Fax (402) 223-5489 @H] ®
Printed In USA

Download from Www.Somanuals.com. All Manug!s Scarch And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


